

Xipamid 20 mg, 9/2009, 1x 100 Tabl.
Granisetron als Granisetronhydrochlorid 1 mg 4/2009, 2x 5 Tabl.
Aciclovir 50 mg, 2/2010, 1x 2g Crème
Hydrochlorothiazid 25 mg, 6 2010, 10x 100 Tabl
Bisoprololhemifumarat 5mg + Hydrochlorothiazid 12,5mg, 9/2010, 7x 50 Tabl.
Bisoprololhemifumarat 10mg + Hydrochlorothiazid 25mg, 4/2011, 1x 100 Tabl.
Bisoprololhemifumarat 5 mg, 1/2010, 1x 30 Tabl. und 1x 50 Tabl
Bisoprololhemifumarat 10mg 7/2009, 5x 30 Tabl
Bisoprololhemifumarat 10mg, 7/2010, 18x 100 Tabl
Lisinopril 10 mg, 10 2009, 2x 50 Tabl.
Lisinopril 10 mg, 8/2009, 1x 30 Tabl.
Lisinopril 10 mg, 3/2011, 1x 100 Tabl.
Lisinopril 5 mg, 2/2010, 1x 100 Tabl.
Lisinopril 5 mg, 11/2009, 1x 30 Tabl.
Verapamilhydrochlorid 40 mg, 10/2010, 3x 100 Tabl.
Verapamilhydrochlorid 80 mg, 1 2011, 1x 50 Tabl
Verapamilhydrochlorid 120 mg, 11/2008, 1x 50 Tabl.
Verapamilhydrochlorid 240 mg, 11/2009, 1x 100 Tabl.
Captopril 50 mg, 7/2009, 2x 100 Tabl.
Metoprololhemi-(R,R)-tartat 50 mg, 5/2011, 1x 50 Tabl.
Metoprololhemi-(R,R)-tartat 50 mg, 11/2010, 2x 50 Tabl.
Metoprololhemi-(R,R)-tartat 50 mg, 3/2012, 1x 100 Tabl.
Metoprololhemi-(R,R)-tartat 100 mg, 7/2010, 1x 50 Tabl.
Metoprololhemi-(R,R)-tartat 200 mg, 12/2010, 12x 50 Retardtabl.
Isosorbidmononitrat 20 mg, 12/2010, 2x 100 Tabl
Isosorbidmononitrat 40 mg, 2/2010, 2x 50 Tabl.
Isosorbidmononitrat 40 mg, 6/2010, 2x 100 Tabl.
Isosorbidmononitrat 40 mg, 4/2011, 1x 100 Tabl.
Isosorbidmononitrat 80 mg, 11/2010, 2x 100 Retardkaps.
Acetylsalicylsäure 100 mg, 5 2010, 35x 100 Tabl
Rantidinhydrochlorid 50 mg, Inj.-Lsg., 5/2009, 8x 5 Ampullen
Rantidinhydrochlorid 150 mg, 11/2009, 1x 20 Tabl
Rantidinhydrochlorid 300 mg, 4/2009, 1x 100 Tabl.
Enalaprilmaleat 5 mg, 3 2009, 1x 100 Tabl.
Enalaprilmaleat 10 mg, 11/2009, 6x 100 Tabl.
Enalaprilmaleat 10 mg, 2 2010, 4x 50 Tabl.
Enalaprilmaleat 20 mg, 11/2009, 1x 100 Tabl.
Enalaprilmaleat 20 mg, 1 2010, 3x 100 Tabl
Nifedipin 5 mg, 2/2009, 2x 50 Kaps. und 2x 100 Kaps.
Nifedipin retard 20 mg, 1 2009, 1x 100 Kaps.
Clonidinhydrochlorid 0,15 mg, Inj.-Lsg., 10/2011, 1x 5 Ampullen

Felodipin 10 mg, 6/2010, 1x 100 Tabl.
Molsidorm 8 mg, 5/2009, 2x 100 Retardtabl.
Butlomedilhydrochlorid 600 mg, 1/2011, 1x 50 Retardtabl.
Butlomedilhydrochlorid 300 mg, 1/2011, 1x 20 Tabl.
Sotalolhydrochlorid 80 mg, 4/2012, 1x 100 Tabl.
Setalolhydrochlorid 160 mg, 1/2009, 1x 100 Tabl.
Propafenonhydrochlorid 300 mg, 3/2009, 1x 100 Tabl.
Atenolol 25 mg, 10/2010, 1x 30 Tabl.
Atenolol 25 mg, 1/2012, 1x 100 Tabl.
Atenolol 100 mg, 9/2011, 2x 100 Tabl.
Indapamid 2,5 mg, 8/2009, 1x 100 Kaps.
β-Acetyldigoxin 0,2 mg, 6/2009, 1x 100 Tabl.
Troloxerutin 300 mg, 4/2011, 1x 100 Kaps.
Bromazepam 6 mg, 1/2011, 1x 20 Tabl.
Tamsulosinhydrochlorid 0,4 mg, 8/2009, 1x 50 Kaps.
Loperamidhydrochlorid 2 mg, 7/2011, 5x 20 Tabl.
Loperamidhydrochlorid 2 mg, 11/2011, 1x 50 Tabl.
Loperamidhydrochlorid 2 mg, 3/2010, 5 x 50 Kaps.
Hydrotalcit 500 mg, 8/2008, 1x 20 Kautabl.
Pravastatin-Natrium 20 mg, 11/2009, 5x 20 Tabl.
Azathioprin 25 mg, 6/2009, 1x 100 Tabl.
Spironolacton 100mg, 12/2009, 3x 20 Tabl.
Piroxicam 20 mg, 1/2010, 1x 20 Brausetabl.
Piroxicam 20 mg Tabs, 6/2010, 5x 20 Tabl.
Piroxicam 20 mg, Inj.-Lsg., 7/2012, 2x 10 Ampullen.
Acemetacin 30 mg, 1/2010, 5x 20 Kaps.
Calciumcarbonat + Colecalciferol, 11/2009, 2x 40 Brausetabl.
Calciumcarbonat – Colecalciferol, 3/2010, 5x 100 Brausetabl.
Amoxicillin-Trihydrat 500 mg, 3/2011, 1x 10 Tabl.
Amoxicillin-Trihydrat 750 mg, 4/2011, 2x 10 Tabl.
Amoxicillin-Trihydrat 1000 mg, 1/2011, 2x 10 Tabl.
Amoxicillin-Trihydrat 1000 mg, 5/2012, 2x 10 Brausetabl.
Amoxicillin-Trihydrat 875 mg/Clavulansäure 125 mg, 4/2009, 1x 10 Tabl.
Amoxicillin-Trihydrat 500 mg/Clavulansäure 125 mg, 1/2009, 1x 10 Tabl.
Clarithromycin 250 mg, 3/2009, 2x 12 Tabl.
Clarithromycin 500 mg, 5/2009, 1x 14 Tabl.
Roxithromycin 150 mg, 8/2009, 6x 10 Tabl.
Roxithromycin 300 mg, 5/2010, 1x 7 Tabl.
Ofloxacin 200 mg, 2/2009, 1x 10 Tabl.
Ofloxacin 400 mg, 8/2008, 2x 10 Tabl.
Phenoxyethylpenicillin-Kalium 1,0 Mio i E., 5/2010, 2x 10 Tabl.

- Phenoxyethylpenicillin-Kalium 1.5 Mio i.E., 6/2009, 1x 10 Tabl.
Trimethoprim 160 mg + Sulfamethoxazol 800 mg, 1/2012, 1x 10 Tabl.
Metronidazol 400 mg, 1/2011, 1x 14 Tabl.
Gentamycinsulfat 40 mg/1ml, Inj.-Lsg., 5/2010, 1x 5 Ampullen
Cefaclor-Monohydrat 500 mg, 6/2008, 1x 10 Kaps.
Cephalexin-Monohydrat 500 mg, 4/2010, 1x 10 Tabl.
Cephalexin-Monohydrat 1000 mg, 2/2010, 1x 10 Tabl.
Norfloxacin 400 mg, 4/2010, 1x 10 Tabl.
Doxycyclin 100 mg, 4/2011, 1x 10 Tabl.
Doxycyclin 100 mg, 1/2009, 2x 10 Kaps.
Doxycyclin 200 mg, 2/2011, 2x 10 Tabl.
Doxycyclin 200 mg, 3/2009, 2x 10 Kaps.
Doxycyclin 100mg 5ml, Inj.-Lsg., 4/2009, 10x 5 Ampullen
Azithromycin 500 mg, 2/2010, 1x 3 Tabl.
Azithromycin 250 mg, 2/2009, 1x 6 Tabl.
Cefpodoximproxetil 100 mg, 6/2009, 1x 10 Tabl.
Cefpodoximproxetil 200 mg, 12/2008, 1x 10 Tabl.
Cefuroximaxetil 250 mg, 5/2009, 2x 12 Tabl.
Cefuroximaxetil 500 mg, 5/2009, 1x 12 Tabl.
Erythromycinethylsuccinat 1000 mg, Granulat, 3/2010, 1x 12 Beutel
Clindamycin 300 mg, 2/2010, 5x 12 Kaps.
Clindamycin 300 mg, 2/2010, 5x 30 Kaps.
Clindamycin 600 mg, 4/2010, 5x 12 Kaps.
Clindamycin 600 mg, 1/2010, 2x 30 Kaps.
Ciprofloxacinhydrochlorid 250 mg, 3/2011, 1x 10 Tabl.
Ciprofloxacinhydrochlorid 500 mg, 3/2012, 9x 10 Tabl.
Clomifendihydrogenecitrat, 10/2010, 1x 10 Tabl.
Heparin-Calcium 7500 i.E. 0,3 ml Inj.-Lsg., 5/2010, 1x 10 Fertigspritzen
Bifexamac, 12/2009, 1x 10 Supp.
Etofenamat, 12/2009, 2x 100g Gel
Spikol, 7/2008, 8x 50 Kaps.
Ascorbinsäure 1000 mg, 5/2009, 6x 20 Brausetabl.
Xylometazolinhydrochlorid Nasenspray, 2/2010, 2x 15 ml
Xylometazolinhydrochlorid Nasentropfen, 2/2010, 6x 10 ml
Magnesiumbis(hydrogen-DL-aspartat)-4 H₂O, 9/2010, 10x 50 Kautabl.